

SADTAIJ WATTANA KARNYANG CO., LTD.

TEST REPORT

DATE : 4/2/2013

Temp. : 165 °C

Project	Stoke	TS1 min	TS2 min	TC50 min	TC90 min	ML	MH	Tme Tme
8340+960/4	1	0 : 53	0 : 59	1 : 49	4 : 38	27.16	88.94	3 : 39

